



concrete is beautiful

Solus Concrete ASTM Test Results

Test	Standard	Results
Compressive Strength	ASTM C39	48.7 MPa @ 7 days (7,000 psi) 60.3 MPa @ 28 days (8,750 psi) 69.5 MPa @ 56 days (10,000 psi)
Relative Density	ASTM C642	2340 kg/m ³
Taber Abrasion Test Loss (g) Abrading Wheels: H22 Cycles: 1000 Wheel Load: 1000 g	ASTM C501	2.6 g NB: Typical value for 55 MPa concrete: 6.0g
Static Coefficient of Friction	ASTM C1028	Wet: 1.09 Dry: 1.01

Notes: Results as of June 2009
Unless otherwise noted, tests performed at 28 days

Tests performed and certified by Metro Testing Laboratories Inc, Burnaby, BC